CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

SAN FRANCISCO BAY REGION
1515 Clay Street, Suite 1400, Oakland, California 94612

waterboards.ca.gov/sanfranciscobay

REVISED TENTATIVE ORDER R2-2022-00XX

NPDES PERMIT CA0030228

The following Discharger is subject to the waste discharge requirements (WDRs) set

forth in this

Discharger

Name of Facility
Facility Address

Order:

Schnitzer Steel Industries, Inc.

Schnitzer Steel Products Company
1101 Embarcadero West

Oakland, California 94607

Alameda County

Table 1. Discharge Locations

Discharge Effluent Dlicohizzge Dlicohizzge Receiving
Point Description Latitude Longitude Water
Treated process water, cooling water,
001 | dust suppression water, wash water, 37.7962 1220087 | ©aKland Inner
[...]
including automobiles, appliances, and other recyclable light steel materials;
shearing and torch cutting heavy recyclable steel products; preparing and
sorting ferrous and non-ferrous metal recycling feedstock; treating shredder
residue; temporarily storing finished recycled metal products and shredder
residue; shipping finished products and treated shredder residue; and
maintaining facility equipment. Attachment B shows maps indicating the
locations of specific activities, including materials storage.

Bulk scrap metal is delivered to the Facility by rail and truck at the main
commercial entrance at Embarcadero West, where it is inspected and
designated for unloading according to the following segregated material
streams:

e “Bonus” heavy melting steel material to be processed by torch cutting into
smaller sizes for shipment;

ATTACHMENT F — FACT SHEET F-4



Schnitzer Steel Industries, Inc. Order R2-2022-00XX
Schnitzer Steel Products Company NPDES Permit CA0030228

2.1.2.

2.1.2.1.

e Standard grade heavy melting steel to be processed by shear or torch
cutting into smaller sizes prior to shipment; and

e Shredder feed material consisting of light iron products, including
automobiles, appliances, and other recyclable light steel materials.

At the shedder, light iron products are shredded so ferrous metal can be
isolated from nonferrous metal and residual non-metallic materials. The
intermediate non-ferrous/non-metallic material stream resulting from shredding
operations is known as non-ferrous raw (NFR), which consists of both
nonferrous metal and non-metallic materials. NFR is processed further in the
Joint Products Plant, where non-ferrous metal is separated, by metal type, from
non-metallic materials. Both the shredder and the Joint Products Plant are fully
enclosed. Upon completion of the non-ferrous separation processes, the non-
metallic shredder residue is treated with cement and silicate, which chemically
bind trace remnant metals in the shredder residue to reduce their solubility. The
treated shredder residue is transported by truck to landfills for use as alternative
daily landfill cover. The processed ferrous scrap is stockpiled at the Facility and
loaded into cargo ships at the Facility’s dock.

Wastewater Generation. \Wastewater is generated through multiple facility
operations, including dust suppression and heat control during ship loading,
shredding, and materials handling, wheel washing, oil-water separation, and
firefighting. Domestic wastewater is separately discharged to the local sanitary
sewer system.

Ship Loading. Ships are loaded directly from trucks on the concrete pier
crane dock with a skip pan. Potable water is sprayed on the dock to minimize
fugitive dust generated by ship loading operations, which typically occurs
twice per month for an average of three to four days per event. Runoff from
dust suppression is captured and routed to the wastewater treatment system.

2.1.21.1. Concrete Pier Crane Dock. The pier crane dock has concrete curbs,

drain inlets, pipes, and pumps that collect and convey runoff for treatment.
It also has splash guards to contain water. The pier crane dock is swept
daily during ship loading operations and spilled product, dust, dirt, rubbish,
refuse, and debris are removed and disposed of offsite. Runoff from dust
suppression and washdown is collected by a sitewide stormwater
containment system, transferred upland, and re-used onsite for heat
control and dust suppression during shredding.

21.21.2. Wooden Pier Conveyor System. The wooden pier conveyor system has

2.1.2.2.

been permanently decommissioned. As of September 28, 2020, all ship
loading operations are conducted at the concrete pier.

Shredding. Approximately 30,000 to 60,000 gallons per day of onsite
recycled water (on rare occasions supplemented by potable water) are

ATTACHMENT F — FACT SHEET F-5



Schnitzer Steel Industries, Inc. Order R2-2022-00XX
Schnitzer Steel Products Company NPDES Permit CA0030228

2.1.2.3.

2.1.24.

2.1.2.5.

2.1.2.6.

2.1.3.

injected into the shredder to control heat and abate dust emissions. Residual
water not evaporated by the heat of the shredding process is captured by a
series of pumps and sumps and conveyed to a 1.2-million-gallon tank to be
recycled.

Materials Handling. Various incoming scrap, processed scrap metal
products, and process residues are stored outdoors in large stockpiles.
During internal transfer and handling operations, approximately 19,000
gallons per day of potable water are sprayed on internal access roads and
the working faces of the stockpiles for dust suppression. The runoff is
collected by the stormwater conveyance system and re-used onsite.

Wheel Washing. Two large industrial wheel wash systems are used to clean
the wheels and undercarriages of trucks entering the pier crane dock and
exiting the Facility. The systems collect, treat, and reuse the wash water in a
closed loop system. Periodically, potable water is supplied to the systems
and sediment is emptied into a dewatering bin and disposed of offsite.

Oil-Water Separation. Three oil-water separators collect water draining from
the shear area, the maintenance shop, and the northern part of the outdoor
product storage area. Treated effluent from the oil-water separators is
pumped to the onsite water recycling system for reuse in the metal shredding
process. Solids are removed from the oil-water separators by vacuum truck
and disposed of offsite.

Firefighting. In the event of a fire at the Facility, potable water is used to
extinguish the fire. The runoff is captured by the stormwater conveyance
system and re-used onsite.

Onsite Water Recycling. The Discharger retains stormwater and process
wastewater onsite for recycling and reuse. Stormwater and process wastewater
are collected by means of sheet flow and a collection system consisting of drain
inlets, sumps, and pump stations that collect and convey surface drainage to
the center of the Facility near the shredder. Portable pumps are also used to
convey ponded water to the collection system. The commingled stormwater and
process wastewater is directed to a weir pit adjacent to the shredder, where
solids are allowed to settle out. From there, the wastewater is pumped to
another weir box for further solids settling before flowing through a screening
system to remove more solids prior to storage in a 1.2-million-gallon storage
tank or a 981,000-gallon storage tank. An injection system adds coagulant
solution to the pipe downstream of the 1.2-million-gallon storage tank prior to a
pump. After the pump, another injection system and static mixer induce cationic
polymer to the water to induce flocculation prior to pumping the water into the
60,900-gallon clarifier for additional solids removal. From the 60,900 gallon
clarifier, water flows to a 33,700-gallon day tank that serves as the feed tank for
the shredder cooling and dust suppression system. The 33,700-gallon day tank
also serves as a surge tank feeding the onsite wastewater treatment system.

ATTACHMENT F — FACT SHEET F-6



Schnitzer Steel Industries, Inc. Order R2-2022-00XX
Schnitzer Steel Products Company NPDES Permit CA0030228

2.1.4.

2.1.4.1.

2.1.4.2.

2.1.4.3.

Residual solids and sediment are collected, profiled, and disposed of offsite.
The Discharger uses potable water only when necessary (on rare occasions,
typically during the dry season). During the wet season, when the stormwater
and process wastewater exceeds (or could exceed) the combined storage
capacity of the Facility’s water storage tanks (2,181,000 gallons) and discharge
to EBMUD is not permitted (i.e., during and within 24 hours after a storm event),
the Discharger discharges treated wastewater to Oakland Inner Harbor via
Discharge Point 001.

Wastewater Treatment and Discharge. The Discharger operates a multistage
wastewater treatment system that treats excess wastewater and discharges the
effluent to the sanitary sewer under East Bay Municipal Utility District (EBMUD)
Wastewater Discharge Permit 77783210. When EBMUD allows discharge to
the sanitary sewer, the Discharger may discharge an unlimited volume of water
to the sanitary sewer at a maximum flow rate of 600 gallons per minute. Under
the terms and conditions of the EBMUD permit, the Discharger may not
discharge to the sanitary sewer during a rain event (or within 24 hours after a
rain event), which is defined as any precipitation greater than a drizzle. Under
such conditions, the Discharger stores the stormwater and treated wastewater
onsite until discharge to the sanitary sewer can resume. If rain persists or if
substantial additional rain is forecast, then the Discharger routes its treated
wastewater to Discharge Point 001. Such discharge occurs only in the event of
significant or extended periods of precipitation.

The treatment system is designed to treat up to 600 gallons of wastewater per
minute and includes storage and preliminary clarification, electrocoagulation,
clarification and filtration, and carbon polishing. Attachment C provides a
process flow diagram.

Primary Settling and Storage. Wastewater is stored in the 1.2-million-gallon
storage tank or the 981,000-gallon storage tank, and wastewater is
transferred between tanks as needed. Wastewater from the 1.2-million-gallon
storage tank is pumped through a coagulant and polymer dosing/injection
system to induce flocculation. Wastewater is then sent through a 60,900-
gallon preliminary clarifier allowing the floc to settle, where a significant
portion of solids and metals are removed from the water. From there, the
wastewater flows to the 33,700-gallon day tank and then through basket
strainers.

Basket Straining. Prior to electrocoagulation, wastewater is sent through
four basket strainers operated in parallel for additional solids removal.

Pretreatment Tank Adjustments. Water is collected in the pretreatment
tank where pH is adjusted with sodium hydroxide and conductivity is adjusted
with brine before entering the electrocoagulation cells.

ATTACHMENT F — FACT SHEET F-7



Schnitzer Steel Industries, Inc. Order R2-2022-00XX
Schnitzer Steel Products Company NPDES Permit CA0030228

21.4.4. Electrocoagulation. Wastewater enters the Wavelonics electrocoagulation
system from the pretreatment tank. Wastewater from the pretreatment tank is
distributed through a series of electrocoagulation treatment cells, where
highly charged polymeric metal hydroxides are introduced. This neutralizes
the surface charges on metal and other pollutant-containing colloidal and
suspended solids to facilitate agglomeration, coagulation, and subsequent
separation.

2.1.4.5. Clarification. When the wastewater leaves the electrocoagulation treatment
cells, flocculant is injected to assist in the settling process. In the clear well
tanks, coagulated particles are removed by gravity and tank weirs.

2.1.4.6. Media Filtration. The wastewater then undergoes media (sand and gravel)
filtration to further remove particulates. Treated water from the media
filtration units is sent back through the treatment plant where the pH and
turbidity are measured to determine if the water meets the permit
requirements for discharge. If the pH is below 8.5 or the turbidity is below
30.1 NTUs, it is sent to the carbon polishing units. If the water is not
acceptable to discharge, it is sent back to the 1.2 million-gallon tank.

21.4.7. pH Adjustment. The pH adjustment system is located downstream of the
media filters and upstream of the granular activated carbon units used for
carbon polishing. If discharging to the bay, gaseous carbon dioxide may be
added as necessary to reduce the pH below 8.5.

2.1.4.8. Carbon Polishing. Following pH adjustment, wastewater is passed through
six granular activated carbon units operated in parallel to remove organics
and other trace contaminants prior to discharge to the sanitary sewer under
the terms of the EBMUD permit or prior to discharge to Discharge Point 001.

2.1.5. Sludge and Solids Management. Solids generated from the oil-water
separators, and residual solids and sediment generated during ship loading,
wheel washing, onsite water recycling, and other housekeeping activities, are
periodically removed from their containment systems. Sludge generated by the
wastewater treatment system is removed from tanks annually or on an as-
needed basis, whichever is more frequent (e.g., when the sludge starts to affect
the effluent storage capacity). All solids and sludge are profiled and disposed of
offsite at permitted landfills.

2.1.6. Completed Improvements. During the previous order term, the Discharger
satisfied Provisions VI.C.4, 7, 8, and 9 of the previous order by optimizing its
treatment, adding an onsite storage tank, decommissioning its wooden pier,
and paving its facility.

2.2. Discharge Point and Receiving Water. Fully treated effluent not used onsite or
discharged to the sanitary sewer is discharged to a 60-inch diameter storm drain
that traverses the eastern side of the Facility. The storm drain discharges from

ATTACHMENT F — FACT SHEET F-8



Schnitzer Steel Industries, Inc.
Schnitzer Steel Products Company

2.3.

Order R2-2022-00XX
NPDES Permit CA0030228

Discharge Point 001 to the City of Oakland’s municipal separate storm sewer
system, which discharges to Oakland Inner Harbor, which is part of Lower San
Francisco Bay. Due to the addition of the 981,000-gallon storage tank (completed
in December 2019), which can accommodate a 10-year, 24-hour storm,
discharges to the Oakland Inner Harbor only occur during extreme weather
events.

The Discharger discharged five times during the previous permit term. Twice in
January 2017, once in February 2019, once in October 2021, and once in
December 2021. The average discharge was 780,000 gallons per discharge
event.

Previous Requirements and Monitoring Data. The tables below present the
previous order’s effluent limitations and representative monitoring data from the
previous order term (January 1, 2017 — December 2021):

Table F-2. Previous Effluent Limitations and Monitoring Data

Average Maximum Highest
Parameter Units Monthly Daily Other Limits Average Daily

Limit Limit Discharge
Total Suspended Solids mg/L 30 45 - 25 41
Oil and Grease mg/L 10 20 - 1.7 3.0
pH s.u. - - 6.5-8.5 - 72-891M
Copper pg/L 6.2 12 - 20 45

ercent 70
Acute Toxicity perc - - (instantaneous - 0@
survival .
minimum)

Footnotes:

[ These are the lowest and highest reported pH values.

1 Lowest percent survival.

2.4. Compliance Summary. Since January 1, 2017, the Discharger has violated its
effluent limits seven times. In 2017, there were four copper violations and one pH
violation. The Discharger optimized its treatment system after the violations and
had no violations during its 2019 discharge. In 2021, the Discharger violated the
acute toxicity effluent limitation. Attachment E section 4.1.6 requires the
Discharger to submit a Toxicity Reduction Evaluation (TRE) work plan to address
toxicity issues if they continue.

2.5.

2.6.

Sea Level Rise. The Discharger has assessed sea level rise projections under the
low risk and medium-high risk aversion scenarios and concluded that its site,
which is 12 to 13 feet above sea level, provides adequate buffer under most
circumstances. The Discharger plans to reassess conditions as more information
and projections become available.

Planned Changes. The Discharger is not planning any significant Facility changes
for this permit term.

ATTACHMENT F — FACT SHEET F-9



Schnitzer Steel Industries, Inc. Order R2-2022-00XX
Schnitzer Steel Products Company NPDES Permit CA0030228

3. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in this Order are based on the requirements and
authorities described in this section.

3.1.

Legal Authorities. This Order serves as WDRs pursuant to California Water Code

article 4, chapter 4, division 7 (commencing with § 13260). This Order is also
issued pursuant to federal Clean Water Act (CWA) section 402 and implementing